| hereby certify that the following Agenda was posted at least 72

hours prior to the time of the Board Meeting so noticed below, at

the usual agenda posting location of the South Orange County REVISED
Wastewater Authority [SOCWA] and at www.socwa.com.

L]
Danita Hirsh, Assistant Secretary
SOCWA and the Board of Directors thereof

Regular Meeting of The
South Orange County Wastewater Authority
Board of Directors

May 4, 2023
8:30 a.m.

PHYSICAL MEETING LOCATION:
DANA HILLS TENNIS CENTER
24911 Calle De Tenis
Dana Point, CA 92629

THE BOARD OF DIRECTORS MEETING ROOM IS WHEELCHAIR ACCESSIBLE. IF YOU REQUIRE ANY SPECIAL DISABILITY RELATED
ACCOMMODATIONS, PLEASE CONTACT THE SOUTH ORANGE COUNTY WASTEWATER AUTHORITY SECRETARY’S OFFICE AT (949) 234-
[...]
6. PC 2 Flow Budgeting [Project Committee 2]

Ms. Baylor requested a two-week study on the flow from the Oso Plant to the 3A Plant to
determine if 1.4 MGD remains a constant for the residential and commercial areas. She noted
that the study is of no cost and would help from a budgeting standpoint. An open discussion
ensued.

Mr. Woods and Mr. Bunts concurred that there are other projects with higher priority and to
hold off on the study for now.

This was an information item; no action was taken.

7. Capital Improvement Construction Projects Progress and Change Order Report
(September) [Project Committees 2, 15 & 17]

ACTION TAKEN

Motion was made by Mr. Bunts and seconded by Mr. Woods to approve Olsson Construction
Change Order Nos. 66 through 69 for a total of $95,220.25 with no additional day(s) for a
revised contract value of $18,583,464.49 for the JB Latham Package B Project.

Motion carried: Aye 3, Nay 0, Abstained 0, Absent 0

Director Woods Aye
Director Bunts Aye
Director Serna Aye

8. JB Latham Treatment Plant Electrical System Upgrades Additional Design, Bidding, and
Engineering Service During Construction(ESDC) [Project Committee 2]

ACTION TAKEN

Motion was made by Mr. Bunts and seconded by Mr. Woods to recommend that the PC 2
Board of Directors approve the contract to Hazen and Sawyer in the amount of $112,620 for
the additional design services and bidding and ESDC services in the amount of $164,350 for
a total of $276,970 for the JB Latham Treatment Plant Electrical System Upgrades Project.

Motion carried: Aye 3, Nay 0, Abstained 0, Absent 0
Director Woods Aye
Director Bunts Aye



Engineering Committee Meeting Minutes Page 4 of 4
January 12, 2023

9.

10.

11.

Director Kjolsing Aye

Contract Award for Aliso Creek Ocean Outfall (ACCOOQ) Internal Seal Replacement
Engineering Service During Construction [Project Committee 24]

ACTION TAKEN

Motion was made by Mr. Woods and seconded by Mr. Shissler to recommend that the PC 24
Board of Directors approve the contract to Black & Veatch in the amount of $44,850 for the
bidding and ESDC services for the ACOO Internal Seal Replacement project.

Motion carried: Aye 5, Nay 0, Abstained 0, Absent 1

Director Shissler Aye
Director Cafferty Aye
Director Dunbar Absent
Director Burton Aye
Director Woods Aye
Director Kjolsing Aye

Coastal Treatment Plant (CTP) Funding Strategy and Implementation Plan Proposal
[Project Committee 15]

This agenda item was postponed until the next Engineering Committee meeting in February.

Update on the Fiscal Year 2022/2023 Budget

Mr. Baranowski gave an overview of the remainder of the budget year for Fiscal Year
2022/2023. An open discussion ensued.

This was an information item; no action was taken.

Adjournment

There being no further business, Mr. Baranowski adjourned the meeting at 10:09 a.m.

| HEREBY CERTIFY that the foregoing Minutes are a true and accurate copy of the Minutes of
the Regular Meeting of the South Orange County Wastewater Authority Engineering Committee
of January 12, 2023, and approved by the Engineering Committee and received and filed by the
Board of Directors of the South Orange County Wastewater Authority.

Danita Hirsh, Assistant Secretary
SOUTH ORANGE COUNTY WASTEWATER AUTHORITY



State Opportunities & Historical
Recycled Water Development

SOCWA ENGINEERING COMMITTEE | JANUARY 12, 2023
AGENDA ITEM 5
AMBER BAYLOR | JIM BURROR

9




Drivers & Purpose

Drivers:

CASA Regulatory Workgroup Priority Item

Governor Newsom’s California Water Supply Strategy
Purpose:

Assist agencies in permit streamlining through regional focus

Maximize beneficial uses at each outfall

10



Water Supply Task Force

1. Assist the agencies who are currently executing projects
to be operational in next 7 years to ensure no short
term/imminent permitting or funding issues disrupt their
timeline.

2.Assess opportunities for more recycling in consideration
of a suite of obstacles including brine management, rates,
land for siting, and the need to recapitalize existing
infrastructure.

11




Available Effluent Flow to SJCOO 2017 to 2022

16.00

14.00

12.00

10.00

pSw ‘mo|4

6.00

4.00

\
2.00 l"ll

3
W.

)

N YOOy

0.00

zzoe/1t/et
7202/0T/11
7z0z/01/01T
zzoe/e/6
7z0e/6/8
zzoe/e/L
7202/8/9
zzoe/8/s
zeoe/Lly
zeoe/L/e
Tzoe/v/t
Tzoe/v/t
1202/v/TT
Leuc/e/LL
1202/€/01
1202/2/6
1202/2/8
1202/2/L
1202/1/9
1202/1/S
1202/1€/€
1202/8¢/T
1202/8¢/1
0z0z/8t/Tt
0z0z/LT/T1
0z0z/L2/0T
020¢/92/6
0202/92/8
020¢/92/L
0202/52/9
0zoz/se/s
0zoe/ve/v
0zoz/ve/€
0z0z/ze/t
0zoz/ze/T
61T0Z/TC/CT
6T02/T2/TT
6T0¢/12/0T
6T02/02/6
6102/02/8
6T02/02/L
6T02/61/9
6T02/61/S
6T0Z/8T/v
6T02/81/€
6T02/ST/C
6T0Z/ST/T
8T0¢/ST/CT
8T0Z/¥T/TT
8T0¢/¥1/0T
8102/€1/6

¥ 8107/€1/8

8T0C/€T/L
8102/21/9
8102/T1/S
8102/TT/v
810Z/TT/€
8107/8/t
810¢/8/1
LT02/8/TT
LT0T/L/TT
L102/L/0T
L102/9/6
L102/9/8
L102/9/L
L102/S/9
L102/S/S
L102/v/v
L102/v/€
L102/1/T
L102/1/T

Axis Title

e 10341 PCO5 SJCOO\City of San Clemente\CSC Efflent CSC Effluent Flow

== 10533 PC2 JBL\Influent *JBL Influent and Effluent Flow*

e 10335 PCO5 SJCOO\3A Treatment Plant\3A Effluent 3A Effluent Flow es====10342 PC05 SJICOO\SMWD\SMWD Effluent SMWD Effluent Flow

e 40360 Recycle\SMWD - 0SO WRP Flow Oso Creek WRP

12



7z0/9/11
7T0T/81/11
7z0z/0T/11
2e0e/T/TT
zeoe/se/ot
7zoe/L1/0t
202/6/0T
SE70C/T/0T

wuw. B2/c2/6
Jm 202/S1/6
== 2L/L/6
*Aww\oma
#Q7/7T/8
\,‘ 80C/v1/8
“L. £2202/9/8
‘

Loz/62/L
Q0e/Te/L
LZPC/cT/L

27 07/S/L
=X0¢/L2/9
e 07/61/9
-W-ON\:B

<§07/€/9
Tpe07/9/S

L #T0C/3T/S

z0z/0t/s

v\Nom\N\m

zoz/ve/v

§T ¢202/91/v

P2202/8/Y

=) rz0t/1¢/¢
llu” oe/ge/e
Pe0z/ST/¢

ceoe/L/e
Teoe/Let
Teoz/et/t
202/T1/T

eoe/e/t
7z0e/9t/t
Tz0e/81/t
Teoz/ot/T

Teoe/e/T
1202/St/T1
1202/L1/TT
1202/6/CT

1e0z/T/TT

o
N
o

J\2 !J‘L‘. A

<

W

SJCOO 12 Month Effluent and Projected Flows
' Ted 24

'1'"-»"

12.00
10.00
8.00
6.00
4.00
2.00
0.00
-4.00

@ PC(05 SJCOO\City of San Clemente\CSC Efflent CSC Effluent Flow

e PC2 JBL\Influent *JBL Influent and Effluent Flow*

e PCO5 SJCOO\3A Treatment Plant\3A Effluent 3A Effluent Flow == PC05 SJCOO\SMWD\SMWD Effluent SMWD Effluent Flow

= Projected Flow from CSC, due to IRWM funding

CSC due to

IRWM

41.75

128

CWRP | Projected

8.18

25

3A

842

CSC

2592

JBL

2570.89 | 844.75 | 274.46

7890

MG
(Sum)

AFY

Total available, estimated flow, based on permitted reports and IRWM funding.

13



2017 Carollo Recommendations

5.2.2 Previous Work

PY P M I t t M M M Several studies have been performed for SOCWA in regards to Titke 22 treatment,
ilot test testing of cloth and media pressurize Rl ot el
effluent quality was deemed too poor and inconsistent for conventional processes to
produce Title 22 effuent

M In 2006, CH2M HILL performed a study on technologies for advanced water treatment
membranes performed in i PR
membrane filters as potential technologies for producing Title 22 effluent. The study
concluded that MBR technology would be too costly to implement at JBLTP and was not
. ] evaluated further. Both cloth media filtration and pressurized membrane filters were further
° C | O t h fl I t e r S d I d n O t e rfo r m W e I | evaiuated due fo similar cost and relatively smal footprnt, This study noled that lifle
. information existed at the time on how cloth media filters would perform at a facility

‘operating under non-nitrifying solids retention times (SRTs). Subsequently, CH2M HILL
recommended that pilot testing of cloth media and pressurized membrane filters be done at
JBLTP.

e 2017 Recommendation of 6.2 mgd with e e s s

perform well at JBLTP. However, pressurized membranes worked well during pilot testing,
which led to a second technical memo where CH2M HILL updated their 2006 study based
on pilot testing results. This 2009 memo further investigated the feasibility of producing

ith I

MICroTI t rat| on T et i mrseet memtaane frere : il
. high-intensity ultraviolet (UV) disinfection. This effort was eventually ended due to projected

costs,

523 Saltlssues

* Goal of 900mgl chosen and Reverse osmosis Tttt

(TDS) in JBLTP's secondary effluent. Per SOCWA at the Effluent Management Meeting,
Plant 1 typically produces secondary effluent with 1,000 mgiL to 1,100 mg/L TDS, and
Plant 2 normally produces 2,000 mg/L TDS. For the purpose of this evaluation, SOCWA

selected as the technology to achieve goal, not T e T ot

side-stream reverse osmosis (RO) to reduce overall TDS in Title 22 effluent to 900 mg/L.
Previous work by CH2M HILL, at JBLTP, has shown that cloth media filters perform poorly

.
at JBLTP and were therefora excluded from possible Title 22 treatment trains. Sand fikters.
u y u | . are als0 excluded from consideration at JBLTP due 1o their large footprint
5.3 TREATMENT REGULATIONS

e User requirements to determine recycled water s e e i e

any new water reuse project must not cause exceedances in the JBLTP's discharge permit.

March 2017 5-2
. SR Dot Clerd CASOCHA 0824 1D TG T\ S5 cn

14



20 SOCWAY. 1650.3.1 000810

PLANT 2 PLANT 1
(LIQUIDS) (LIQUIDS) DIVERSION
| STRUCTURE
1
] il !
|
! I
| 1
[ |
| | SOLIDS BUILDING SODIM DIGESTER DIGESTER \
| — HYPOCH|LORITE 2 1 WASTE |
: —l SYSTEM BLﬁt‘:dsER \
—— | BYs ® @
r MF Pumps and
L i [ Strainers
g (/] H I i o \
5 |— i — | DIGESTER DIGESTER | |
2 8 e PRIMARY O ! . 3
2 1 PLANT 2 E 1T \
a8 CIP and MF HEADWORKS " CLARI \
= | | ¢ Backwash Pu BUILDING  Microfi ltrailon—\ \
g _IfL». T] |87\ |
Pl GRIT I |
o CHAMBER |
. OPERATIONS  Pant2 B i ’ |
I BLOWER PLANT 1
BUILDING SULDRiG _— Babml )
% /
Plant 2 Electrical seconpary cLaripers|[][] \
Building |
= . | |
Ui GORST FE(f;:m IR i [ AIR GAP TANK
WATER DISTRICT I PLANT 1 m.ln \
: ; — [recycled | 1 SWITCHGEAR
Storage == Pump | pumemg Faneie E N
o ——1 | Station d | ST/ Rsin L 3l SODIUM PLANT DRAINAGE
24' ELECTRIC GATE B T = HYPOCHLORITE  PUMP STATION
\ \ 1 EFFLUENT PUMP FACILITIES
. Reverse uv ! SWITCHGEAR ROOM
) fre Osmosis  Taing i 00 A ETRANARORMER. FLOOD CONTROL
VivDRANE PUMP STATION
PLANT ENTRANCE
N
SITE PLAN - SITE LAYOUT - 6.2 MGD TITLE 22
T EFFLUENT TREATMENT SYSTEM WITH

LEGEND:

Indicates required basins under
specified operating condition.

a carclla

EXISTING SECONDARY TREATMENT-
RECOMMENDED CONFIGURATION
FIGURE 6.8

‘SOUTH ORANGE COUNTY WASTEWATER AUTHORITY  puy St Grrgn Ceanty Viaseman Autity

Engingors...Working Wondrs With Waler ®

15




NON-POTABLE TREATMENT TRAINS

el N e
Design/Production Phase Cost

Cloth Filtration with Lowestcosl~$1M- Needs high water UV can be substituted for

Hypochlorite quality feedto cloth ~ hypo for better disinfection at * $2.5M-$3.5M/mgd cost
filtration. Ammonia a similar cost H H
S e estimate in 2017. . .
Deep Bed Filtration ~ ~$1.5M-32.5M/mgd  Can handle wide range * ~$17.6M-24.6M for immediate
with UV of water quality and production of recycled water.
meet permit . . .
[ )
Membrane Filtration ~ $2.5M-$3.5M/mgd Extremely robust, UV can be substituted for Englneerlng COSt estimate
with Ozone handles pathogens and  ozone, reducing cost but also would need to be updated.
trace pollutants reducing pollutant removal
Any Filtration with Cost varies Extremely robust for
Pasteurization depending upon pathogens

cost of power and
availability of waste
heat

CadedusTearpiabWEnLago pob

16



Projects for Discussion with Task Force

Ask of the Committee:

1. Learning curve big projects

17

JB Latham AWT Design & Funding History

2000 CGvL Preliminary Design

2001 CH2MHill AWT Advanced Wastewater Treatment Facilities Final
Design

2006 CH2MHill Preliminary Design

2007 MND/EIR for AWT

2008 CH2MHill J.B. Latham Treatment Plant AWT Pilot Study

2008 J.B. Latham Treatment Plant AWT Facility State Revolving Fund
Application Assistance

2009 Bid Package — Membrane System for the J.B. Latham Treatment
Plant Advanced Wastewater Treatment Facility

2009 Bid Package — UV Disinfection System for the J.B. Latham
Treatment Plant Advanced Wastewater Treatment Facility

2013 Facility Improvement Plan TM-7 Section 6.0 Advanced Water
Treatment Plan

2017 JBLTP Package B Planning Technical Memorandum No. 1 Liquid
Treatment Train Analysis




Thank you!

Amber Baylor

abaylor@socwa.com

949.234-5409

Jim Burror
jburror@socwa.com

949.234.5402

18



MINUTES OF REGULAR MEETING
OF THE
SOUTH ORANGE COUNTY WASTEWATER AUTHORITY

Engineering Committee
February 9, 2023

The Regular Meeting of the South Orange County Wastewater Authority (SOCWA) Engineering
Committee Meeting was held on February 9, 2023, at 8:30 a.m. via teleconferencing from the
Administrative Offices located at 34156 Del Obispo Street, Dana Point, California. The following
members of the Engineering Committee were present via Zoom Meeting:

DAVID SHISSLER
KEVIN BURTON
ROD WOODS
DON BUNTS
MARC SERNA

DAVE REBENSDORF

Absent:
MIKE DUNBAR
LORRIE LAUSTEN
DENNIS CAFFERTY

Staff Present:
DAVID BARANOWSKI
JIM BURROR
AMBER BAYLOR
RONI YOUNG
MARY CAREY
JEANETTE COTINOLA
NADYN KIM
ANNA SUTHERLAND
MATT CLARKE
DANITA HIRSH

Also Present:
EMILY CHAIDEZ
TARYN KJOLSING
SHERRY WANNINGER
DAVE LARSEN
SAUNDRA JACOBS
MARK MCAVOY

1. Call Meeting to Order

Mr. David Baranowski, Director of Engineering, called the meeting to order at 8:31 a.m.

2. Public Comments

None.

City of Laguna Beach

Irvine Ranch Water District
Moulton Niguel Water District
Santa Margarita Water District

South Coast Water District
[arrived @ 8:43 a.m.] [exited at 9:28 a.m.]

City of San Clement [arrived @ 8:48 a.m.]

Emerald Bay Service District
Trabuco Canyon Water District

El Toro Water District
[Called in but unable to participate]

Director of Engineering

Director of Operations

Director of Environmental Compliance
Associate Engineer

Finance Controller

Procurement / Contracts Manager
Accountant

Accounts Payable

IT Administrator

Executive Assistant

Procopio Law

South Coast Water District
Moulton Niguel Water District
Moulton Niguel Water District
Santa Margarita Water District
City of Laguna Beach

19



Engineering Committee Meeting Minutes Page 2 of 4
February 9, 2023

3. Approval of Minutes

The Engineering Committee Minutes for November 10, 2022, will be brought back to the next
meeting for approval.

4. QOperations Report

Ms. Amber Baylor, Director of Environmental Compliance, reported that communications with
the County of Orange consultants continue relating to the landfill condensate for PFAS
entering the facilities. Staff will continue to engage with the consultants to raise their
awareness of inconsistencies with their testing protocols as it relates to influenza effluent
testing. Ms. Baylor also reported on a meeting with the Burnam Wood project consultants in
the harbor regarding the salt loading study at the J.B. Latham facility. An open discussion
ensued.

Mr. Jim Burror, Interim General Manager/Director of Operations, reported on the Edison
project at the Coast Treatment Plant. He stated the plant is still running on generators while
Edison installs some of their equipment. An open discussion ensued.

This was an information item; no action was taken.

5. FY 2023-24 Flows and Solids Initial Budget

Mr. Baylor gave an updated report on the proposed flows and solids projected for FY 2023-
2024. She requested feedback from the Committee be submitted by February 21, 2023. An
open discussion ensued.

This was an information item; no action was taken.

6. Outfall Inspection Reports for Aliso Creek Ocean Outfall (ACOQ) and San Juan Creek Ocean
Qutfall (SJCOO) [Project Committees 5 & 24]

Ms. Baylor reported on the results of Subsea Global Solutions (SGS) inspection report
recommendations from November 2022. She stated the recommendations are a condition of
the California State Lands Commission (SLC) leasing agreement for SOCWA. Ms. Baylor
also stated at the Board of Directors' December 8, 2022, meeting, staff was directed to include
funding in the FY 2023-2024 budget to comply with the SLC lease condition. An open
discussion ensued.

This was an information item; no action was taken.

7. Contract Award for Regional Treatment Plant (RTP) Cogen Engine SCR Blower Installation
[Project Committee 17]

ACTION TAKEN

Motion was made by Mr. Woods and seconded by Mr. Serna to recommend that the PC 17